SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n66 / 10MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.50 48

Mode

1.700 GHz

1.709 GHz

1.000 MHz

s saL RefLevel 30.00d8m  Offset 2.90 dB Mode Sweep seL
Count 100/100 Count 100/100
Limit Chee¥ Phss SPURIOUS_LINE: ABS 0D
Line _SPURJOUS. 2 phss HOUS_LINE_ABS_0g2
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2 Result Summa

16:53:50 21.08.2022

16:855:25 21.08.2022

1.7 -8.37dB 1770 GH 1.780 GH 100.000 kH 1.77215 GHz 5.43 dBm -24.57 8
1709 Gz 1710 Ghe 100,000 kiz 1.70999 GHz 27.27 dBm 1427 dB 1780t i 100000 ki 178018 GHz .30.40 dBm 72048
1710 Gl 1.720 Ghz 100,000 kliz 171163 64 .96 dBm 2504 8 1781 GHz 1.790 GHz 1.000 MHz 1.78109 GHz -22.25 dBm 9.25 dB
red NN ST [
16:53:29 21.08.2022 16:55:55 21.08.2022
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Ref Level 30.00 dBm  Offset 2.90 d8 Mode Sweep sGL Ref Level 30.00d8m Offset 290 dB Maode Sweep S6L
Count 100/100 Count 100/100
-
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1.7 GHz 3003 pts. 2.0 MHz/ 1.72 GHz 1.77 GHz 3003 pis 2.0 MHz/ 1.79 GHz
2 Result Summa
1700 Gtz 1.709 GH 1,000 Mtz 1.70896 GHz -22.48 dBm -9.48 dB 1770 GHz 1780 Gz 100.000 kHz 1.77110 GHz .44 dBm -25.56 dB
1.709 GHz 1710 Gtz 100,000 Kz 1.70999 GHz -20.11 dBm -1611 dB 1.780 GHz 1781 GHz 100.000 kz 1.78005 GHz -32.15 dBm 1915 dB
1710 GH: 1.720GHz 100,000 kHz 1.71121 GHz 452 dBm -25.48 dB. V781 i 1790 ot 1600 Mis 178117 GHz 33,60 dBm 10,60 dB
pey R R [ & T

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An66 - 22 of 34



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n66 / 10MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.50 48

Mode Sweep saL Ref Level 3000 dBm  Offset 2.90.d8 Made Sweep seL
Count 100/100 Count 100/100
Limit Chec¥ PRss SPURIOUS _UINE: ABS_00;
Line _SPURJOUS. 2 phss RIOUS_LINE_ABS_0d2
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LioH: 3003 pts 2.0 MHz/ 172G || [ 1,77 GHa 3003 pts 2.0 MHz/ 178 Gz

2 Result Summa
1.700GHe 1-709GHe 1.000 Mz 170897 Griz ~29.35 dBm -15.38 cB 1770 GHz 1.780 Ghz 100.000 kHz 1.77069 GHz 3.26 dBm -26.74 dB
1.709GHz 1.7106Hz 100000 kz 1.71000 GHz -30.38 dBm 17.38 dB 1780 CHiz 1781 CHz 100000 ki 178033 GHa 39,51 dBm 265148
1710 Gl 1.720 Ghz 100,000 kiz 171112 GHz 2.86 dBm -27.14 dB. v e ran e i 178141 GHa 3988 4B Ereiy
redy D ety NN 5 0
16:54:13 21.08.2022 16:55:18 21.08.2022
Ref Level 3000 dBm  Ofset 250 d Mode Sweep saL Ref Level 3000 dBm  Offset 2,900 Mode Sweep saL
Count 100/100 Count 100/100
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2 Result Summa 2 Result summa
1.700 Gt 1.709 GH 1.000 Mt 1.70895 GHz -19.43 dBm -6.43 dB 1770 Ghiz 780 CHis 100,000 kHz 177188 GHz .59 dBm 2641 dB
109 G 1710 Gtz 100,000 kftz 1.71000 Ghz -27.02 dBm Jag2ds 1.780GHz 1781 GHz 100000 kHe 1.78000 GHz -27.27 dBm 1427 d8
1710 GH: 1.720GHz 100,000 kHz 1.71135 GHz .61 dBm -26.39 dB. V781 i 10 cHe i 178100 GHa 15:30 dBm Lo 50dB
[ . -
16:54:36 21.06.2022 Lenssi0n 21.08.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n66 / 15MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv Spe
Ref Level 3000 dBm  Offset 2.50 48

Pt saL Reflevel 3000dBm  Offset 29008 Made Sweep st
Count 100/100 Count 100/100
purious Emitsions 1 Awg
Limit Chec¥ PASS SPURIOUS _UINE: ABS_00;
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2 Result Summa,
1.700GHe 1709 GHir 1.000 MHe 170885 Griz -23.58 dém -10.88 cB 1.765 GH 1.780 GH 100.000 kb 1.767 64 GHz .92 dBm -25.08 dB
1,709 Gtz 1710 Gt 150,000 kitz 1.70999 GHz -27.78 dBm 1478 dB 1 780cHs 17810He 190000 ks 178062 GHz 28,03 dBm 15,03 4B
1710GH: 1.725 GHz 100,000 kiz 171510 GHz 4.90 dBm -25.10 dB. v e e i 178100 GHa 2181 dBm Frer
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16:57:28  21.08.2022 17:12:35 21.08.2022
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Reflevel 3000dBm Offset 290d  Mode Sweep saL Reflevel 3000dBm Offset 20008 Made Sweep saL
Count 100/100 Count 100/100
-
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2 Result Summa,
1700 GHe 1709 Gl 1.000 itz 1.70899 Gz -22.06 dEm 9.00 db 1.765 GHz 1.780 GHz 100.000 kHz 1.77009 GHz 4.26 dBm -25.74 dB
1.709GHz 1.710GHz 150000 ki 1.71000 GHz ~28.06 dBm 15.06 dB 1.780 Gz 1781 GHz 150.000 kiz 1.78002 GHz -26.25 dBm 132548
1710GHz 1.725 GHz 100,000 kHz 1.71242 GHz 433 dBm 25.67 dB V781 i 0o i 178110 6Hs 15:29 dBm Leoodn
o D o P
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17:12:07 21.08.2022
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samonas. FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n66 / 15MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.50 dB Mode Sweep

RefLevel 30.00d8m  Offset 2.90 dB Mode Sween s6L
Count 100/100
Limit Chec¥ PASS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE. 2 PRSS ROUS_LINE_AL o
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1.7GHz 3003 pts. 1.765 Gz 3003 pis 1.79 GHz
2 Result Summa;
1700 GHe 1.209GHe 1.000 Mz 1.765 GHz 1.780 GHz 100.000 kiz -26.60 dB
1,709 GHz 1710 GHz 150,000 kfiz 1780 GHz 1781 GHz 150.000 kHz -16.82 dB
1710 GHz 1.725 GHz 100.000 ktiz 1.781 GHz 1.750 GHz 1.000 MHz -9.60 dB

16:57:89 21.08.2022

17:10:89 21.08.2022
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FR1 n66 / 15MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.50 dB Mode Sweep

Reflevel 30,00 dBm Ofset 2.90 dB Mode Sweep sat
Count 100/100
i
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2 Result Summa;
1700 GHz 1.709 GHz 1.000 Mtz 1.765 GHz 1.780 GHz 100.000 kHz -26.79dB
1,709 GHz 1710 GHz 150,000 ktfz 1.780 GHz 1.781 GHz 150,000 kHz -12.16 dB
1.710 GHz 1725 GHz 100,000 kHz 1781 GHz 1.790 GHe 1.000 Miz 1235 dB

16:58:13 21.08.2022

17:10:23 21.08.2022
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samonas. FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n66 / 15MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

1.700 GHx 1.709 GHz 1.000 MHz 1.708 98 GHz -31.30 dBm

Ref Level 3000 dBm  Offset 2.50 48 Mode Sweep saL RefLevel 3000 dim  Offset 2,90 dB Mode Sweep seL
Count 100/100 Count 100/100
Limit Chec¥ PASS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS o2 Phes URIOUS_LINE_A8S_oq2
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2 Result Summa

-18.30dB 1.765 GHz 1.780 GHz 100,000 kHz 1.76601 GHz 0.29 dBm -29.71 dB

1.709 Gz 1710 GHz 150000 kiz 1.70999 GHz -33.55 dBm -20.55 dB 1780 GH 1781 GH 150,000 kH, 1.78033 GHz -39.50 dBm 26550 B

1710 Gl 1.725 Ghiz 100,000 kHz 1.71053 GHz .83 dBm 24128 1781 Ghs 1750 Grie 1 000 Mie 1.78219 GHz -32.57 dBm 1957 dB
E—

16:58:31 21.08.2022
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17:07:00 21.08.2022

FR1 n66 / 15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Ofset 250 d Mode Sweep saL RefLevel 30,00 dim  OMset 2,90 dB Mode Sweep saL
Count 100/100 Count 100/100
IERE 1 Avg
Limit Cheek PRSS SPUIRIOUS UUNE" ABS_002
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2 Result Summa 2 Result summa

1.700 GHx 1.709 GHz 1.000 MHz 1.708 84 GHz -22.68 dBm

16:59:04 21.08.2022

-9.68 dB

1.709 GHz 1710 GHz 150,000 kHz 1.71000 GHz -28.67 dBm -15.67 dB

1.710 GHz 1.725 GHz 100.000 kHz 1.71317 GHz 2.14 dBm -27.86 dB
T

1.765 GHz 1.780 GHz 100,000 kHz 1.76865 GHz 1.63 dBm -28.37 dB
1.780 GHz 1.781 GHz 150,000 kHz 1.78012 GHz -27.74 dBm -14.74 dB
1.781 GHz 1.790 GHz 1.000 MHz 1.78137 GHz -20.92 dBm -7.92 dB

ErTET
Resty & Vipsan
16:55:33 21.08.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n66 / 20MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.50 48

1.700 GHz 1.709 GHz

1.000 MHz

1.708 87 GHz

-24.01 dBm

-11.01 dB

Mode Sweep saL RefLevel 3000 dim  Offset 2,90 dB Mode Sweep s6L
Count 100/100 Count 100/100
Limit Chee¥ Phss SPURIOUS_LINE: ABS 0D
Line _SPURJOUS. 2 Phes HOUS_LINE_ABS_0g2
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1.7 GHz 3003 pis. 3.0 VHz/ 1.73 GHa || [ 1,76 GHa 3003 pts 3.0 MHz/ 178 Gz

2 Result Summa;

17:14:32 21.08.2022

1.760 GH 1.780 GH 100.000 kH; 1.764 27 GHz 3.53 dBm -26.47 dB

1709 Gtz 1710 Gz 200000 kis 170999 GHz -26.95 dBm 1395 a8 T780Ghe 1781 Ghe 200,000 ke 178009 GHz 28,69 dbm 15.69.dB

1.710GHz 1.730 GHz 100,000 kiiz 171417 GHz 4.17 dBm -25.83 dB 1781 e 1750 cHe 1000 M 178129 GHz 2011 dBm 111148
[ e L "] =

17:17:19 21.08.2022

FR1 n66 / 20MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.50 48

17:14:50 21.08.2022

Mode Sweep saL Reflevel 30,00 dBm Ofset 2.90 dB Mode Sweep seL
Caunt 100/100 Count 100/100
-
Limit Che<¥ PRss 00;
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2 Result Summa
1700GHa 1.709 GHz 1.000 Mz 1.70898 GHz -22.26 dBm -9.26 d& 1.760 Ghz 1.780 Ghz 100.000 kHz 1.76840 GHz 3.14 dBm -26.86 dB
1.709 Gtz 1710 Gtz 200,000 ktz 170877 GHz ~28.01 dBm -15.01 dB 1.780 GHz 1781 GHz 200.000 kiz 1.78026 GHz -26.40 dBm -13.40 dB
1710 GH: 1.730 Ghz 100,000 kHz 1.71231 GHz 3,08 dBm -26.92 dB 1781 o 1790 ot 1600 Mis 178103 GHz 2108 dBm 80448
e — I -

17:17:34 21.08.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n66 / 20MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.50 48

1.700 GHz

1.709 GHz

1.000 MHz

Mode Sweep saL RefLevel 30.00dBm  Offset 29008 Mode Sweep seL
Count 100/100 Count 100/100
Limit Chee¥ Phss SPURIOUS_UINE: ABS, 0.
Line _SPURJOUS. 2 Phes HOUS_LINE_ABS_0g2
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LioH: 3003 pts 3.0 MHz/ 1.73 GHa || [ 1,76 GHa 3003 pts 3.0 MHz/ 178 Gz
2 Result Summa

17:18:10 21.08.2022

1.70897 GHz -24.81 dBm -11.81 dB 1.760 GH 1.780 GH 100.000 kH 1.76297 GHz 2.57 dBm -21.43dB
1709 Gz 1710 Ghe 200,000 kitz 170972 GHz -30.10 dBm 1710 dB i i 200,000 ke 1.78065 GHz 2570 dBm 67048
1710 Gl 1.730 Ghiz 100,000 kliz 171317 64 232 dBm -27.68 B 1781 GHz 1.790 GHz 1.000 MHz 1.78109 GHz -23.27 dBm 1027 dB
[ oy N2 ey I  Te
17:15:13 21.08.2022

FR1 n66 / 20MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.50 48

1.700 GHz

1.709 GHz

17:15:32  21.08.2022

1.000 MHz 1.70892 GHz -26.72 dBm -13.72 dB

1.709 GHz 1.710GHz 200.000 kHz 1.71000 GHz -32.44 dBm -19.44 dB

1.710 GHz 1.730 GHz 100.000 kHz 1.71301 GHz 1.78 dBm -28.22 dB
T

Mode Sweep saL RefLevel 30,00 dim  OMset 2,90 dB Mode Sweep saL
Count 100/100 Count 100/100
-
Limit Check Phss 00
Line _SPURJOUS_LINE_ABS o2 Phes LINE_A85_od2
20
10 10 dBm
0 v o - - = e D &
| |
| | | |
10 T | t
-20dBm | 'f B \l
|
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40
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LioH: 3003 pts 3.0 MHz/ 1.73 GHa || [ 1,76 GHa 3003 pts 3.0 MHz/ 178 GHz
2 Result Summa

1.760 GHz

1.780 GHz

100.000 kHz

17:18:30 21.08.2022

1.76299 GHz 2.08 dBm -27.92 d8

1.780 GHz 1.781 GHz 200,000 kHz 1.78018 GHz -32.15 dBm -19.15dB

1.781 GHz 1.790 GHz 1.000 MHz 1.78106 GHz .96 dB: -12.96 dB
[ P
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samonas. FCC RADIO TEST REPORT Report No. : FG271554C

FR1 n66 / 20MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

| e - ]
Ref Level 30.00dBm  Offset 2.90 dB Mode Sweep

sau Ref Level 30,00 dim  Offset 2,90 dB Mode Sweep saL
Count 100/100 Count 100/100
Limit Chec¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS o2 phss Line “SPURIOUS_LINE_x85_0q2
20 0
10 10 dBm
o e — 0 b £
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SPURIOUS._LINE_ ABS_002
20 dBm: T T t 5 B T
‘ i
30 T t 50 dBrv .
[ BRI sty IV \ | \ ot
1] v )] \ Mw
gl - - |
£ 60 dBiny
LioH: 3003 pts 3.0 MHz/ 1.73 GHa || [ 1,76 GHa 3003 pis 3.0 MHz/ 178 GHz
2 Result Summa
1.700GHe 1709 GHir 1,000 MHe 170855 Griz -32.10dBm -13.10 cB 1.760 GHz 1.780 Ghz 100.000 kiz 1.767 80 GHz -0.07 dBm -30.07 dB
1.709GHz 1.7106Hz 200,000 kitz 1.71000 GHz -35.81 dBm -22.81 dB 1780 CHiz 1781 CHz 200000 kHe 178003 GHa 3911 dBm 36118
1710 Gl 1.730 Ghz 100000 kiz 1.71121 GHz -0.35 dBm -3035 dB v e ran e Lo0n e 178115 GHa 3335 dBm EreieH
e & ErTET
- [mmm gt nedy DN TR
17:15:52 21.08.2022

17:18:85 21.08.2022

FR1 n66 / 20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge Highest Band Edge

s Reflevel 30.00dBm  Ofset 2.90 dB Mode Sweep

saL
Count 100/100 Count 100/100
1 Spurious Emisions
Limis Cheed PRSS SPURIOUS_UINE  ABS_002
Line _SPURIOUS_LINE_ABS_0g2 PRSS Line _SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
a 7 = = e e || L e e e v sy
| LY |
N I‘
| I 4o a8
) L | T
. 30 dBm 1 . Mﬁ.«
-40
0 60 dmr
1.7 GHz 3003 pts 0 MHz/ 1.73GHz | [1.76 GHz _ 3003 pts .0 MHz/ 1.79 GHz
2 Result Summa 2 Result Summa

1.700 GHx 1.709 GHz 1.000 MHz 1.708 29 GHz -21.04 dBm -8.04 dB

1760 GH 1780 GH 100.000 kK 1.765 56 GHz 0.40 dBm -29.60 dB
1.709GHz 1.710GHz 200000 kHz 1.70979 GHz -26.82 dBm -13.82d8 1780Ghr 1781 Ghlr 200000 ks 1.78020 GHz -26.29 dBm 132948
1710 GH: 1730 GHz 100,000 kHz 1.71093 GHz 0.54 dBm -29.45 dB. V781 i 10 cHe 100 it 178106 GHz 20.77 dBm 377d8
N =
17:16:19 21.08.2022

17:16:50 21.08.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n66 / 40MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.50 48

Mode Sweep

1.700 GHz

1.709 GHz

saL Ref Level 30,00 dim  Offset 2,90 dB Made Sweep saL
Count 100/100 Count 100/100
Limit Chec PRsS SPURIOUS _UINE: ABS_00;
Line _SPURJoUS, 2 phss RIOUS_LINE_ABS_0d2
b zo
10 10 dBm
0 T RS || | R A -
0 f o ‘I
SPURKOUS_LINE_ABS_002
-20 dBm T | -‘ B !
MM: | | Mﬂ%x
30 /30 dBr T . +
40
& 60 dBr
LioH: 3003 pts 0 MHz/ 1.75 Gz || [ 1,74 GHa 3003 pts 5.0 MHz/ 178 Gz
2 Result Summa,

1.000 MHy 1.70886 GHz -21.33 dBm -8.33 dB 1.740 GHz 1.780 GHz 100.000 kiz 1.742 26 GHz 0.64 dBm -29.36d8
g a0 oot it 35 e e e o 17525 Gz 35 o ha
[ S P
17:22:35 21.08.2022 17:24:32 21.08.2022
FR1 n66 / 40MHz / DFT-s-OFDM / QPSK
Lowest Band Edge / Full RB Highest Band Edge / Full RB
= B |
Ref Level 3000 dBm  Offset 2,90 d8 Mode Sweep SGL Ref Level 30.00 dBm  Offset 2,90 dB Mode Sweep SG6L
Count 100/100 Count 100100
-
Line _SPUR|OUS_LINE_ABS_0d2 PRSS o
0
10 10 dBm
} | i |
I |
Il | : [N
30 7 130 dBm u 1
-40
60 60 dBr
1.7 GHz 3003 pts. 0 MHz/ 1.75 GHz 1.74 GHz 3003 pts 5.0 MHz/

1.79 GHz

2 Result Summa;

17:21:26 21.08.2022

17:24:54 21.08.2022

1.700 GHe 1.709 GHz 1.000 MHz 1.70891 GHz -22.48 dBm -9.48 dB 1.740 GH: 1.780 GH: 100.000 kH; 1.744 54 GHz -0.19 dBm -30.19 d8

1.709 GHz 1.710GHz 500,000 kHz 170593 GHz -24.38 dBm -11.38dB 1780GHr 1781 Ghlr 500,000 kis 1.78002 GHz -23.50 dBm -10.50dB

1710 GHz 1.750 GHz 100,000 kHz 1.74367 GHz 0.08 dBm -29.92 dB 1781 GHz 1.790 GHe 1,000 MHz 178270 GHz 2272 dBm 91248
T — N 5

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n66 / 40MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.50 48

1.700 GHz 1.709 GHz

1.000 MHz

1.708 82 GHz

-25.78 dBm

Mode Sweep saL RefLevel 3000 dim  Offset 2,90 dB Mode Sweep seL
Count 100/100 Count 100/100
Limit Chec¥ PRsS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS. 2 Phes HOUS_LINE_ABS_0g2
20 0
10 10 dBm
a 0 dBnr
SRS SR Iy Y PSRy [y ey oo
| i |
" I ] 1
SPURIOUS_LINE_ABS 002 | |
-20dBm: - - T B
P | !
| |30 ¢ T T
40
& 60 dBr
LioH: 3003 pts 0 MHz/ 1.75 Gz || [ 1,74 GHa 3003 pts 5.0 MHz/ 178 Gz
2 Result Summa

17:21:00 21.08.2022

17:25:21 21.08.2022

-12.78 dB 1.740 GHz 1.780 GHz 100.000 kiz 1.743 26 GHz -1.49 dBm -31.49.d8

1.709GHz 1710 GHz 500,000 kitz 1.70999 GHz -27.43 dBm -14.43 dB 1780 GHe 1781 Gz 500.000 kHr 1.78001 GHz -27.24 dBm 122448

1.710GHz 1.750 GHz 100,000 kiz 1.74235 GHz -1.03 dBm 3.8 1.781 GHz 1.750 Gz 1.000 MHz 1.782 68 GHz -25.57 dBm 12557 dB
[ ] ) ey [ & T

FR1 n66 / 40MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.50 48

Mode Sweep saL RefLevel 30,00 dim  OMset 2,90 dB Mode Sweep saL
Count 100/100 Count 100/100
1
Limit Check Phss 00;
Line _SPURJOUS_LINE_ABS 02 Phes LINE_A85_od2
20
10 10 dBm
] 0B
RSSESTYS AR U AP AT Ay SR || [ TRy e AT ST IS PR S
| i
! Hi |08
i ~~ . h H[ /30 a8
I 11
40 -
& 60 dBr
LioH: 3003 pis. 0 WHz] 1.75 Gz || [ 1,74 GHa 3003 pts 5.0 MHz/ 178 GHz
2 Result Summa

17:20:38  21.08.2022

17:25:51 21.08.2022

1700 Gtz 1.709 GH 1,000 Mtz 1.70834 GHz -27.81 dBm -14.81 dB 1.740 GHz 1780 Gz 100.000 kHz 1.74837 GHz -1.83dBm -31.83 dB

1.709 GHz 1.710GHz 500,000 kHz 170599 GHz -30.04 dBm -17.04d8 1.780 GHz 1.781 GHz 500,000 kiHz 1.78007 GHz -29.32 dBm -16.32dB

1710 GHz 1.750 GHz 100,000 kHz 1.74111 GHz -1.28 dBm -31.28 dB 1781 GHz 1.790 GHe 1,000 MHz 178246 GHz2 2774 dBm 1474 dB
rety [ S e

Ready P

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n66 / 40MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.50 48

Mode Sweep

saL RefLevel 30.00dBm  Offset 29008 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurion rinsans
Limit Chee¥ P SPURIOUS_LINE: ABS 0D
Line _SPURJOUS_UINE URIOUS_LINE_ABS_0d2
0 0
10 10 dBm
a 0.dBm
[PRSRURES FR I A hons e i aatas vy | | M S SR s A T i g
10 E
SPURIOUS UNE ABS 102 \ |
-20dBm B f
30 i t Jsonnm .
il |
T e indaniie | 1l
40 { \ .
£ 60 dBiny
LioH: 3003 pts 0 MHz/ 1.75 Gz || [ 1,74 GHa 3003 pis 5.0 MHz/ 178 GHz
2 Result Summa

1.700GHe 1709 GHe 1.000 Mz 1.70845 GHz -3182dém -21.82 cB 1.740 GHz 1.780 GHz 100,000 kHz 1.74066 GHz -3.69 dBm -33.69.d8
1.709 Gz 1710GHz 500000 kitz 1.70999 GHz -36.26 dBm -23.26 dB 1780 GHe 1781 GHe 500000 kHz 178003 GHz .37.06 dBm 34.06 dB
1710 Gl 1.750 Ghz 100000 kiz 174031 GHz -3.61 dBm 3361 dB 1781 ot 7m0 o 1000 Mis 178108 GHz 3488 dBm 2188 de
neaty D 0 D2 I -
17:20:06 21.08.2022 17:26:18 21.08.2022
e ol ]
Ref Level 3000 dBm  Offset 2.90 48 Mode Sweep saL RefLevel 30,00 dim  Offset 29048 Mode Sween saL
Caunt 100/100 Count 100/100
Limit Cheek Phss SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_LINE_ABS_0G2 PRSS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBe
] 0B
StTan® IEYNEIEENRNS PRI FYPVRERPRRIN "WESPRTIIES Se e Rttt e T I 1T B AT A, U
|
il |
| U {0 dgen ]
V \
-40
50 60 dBny
1.7 GHz 3003 pts 0 MHz/ 1.75GHz || [1.74 GHz 3003 pts .0 MHz/ 1.7 GHz
2 Result Summa 2 Result summa
1700 GHz 1709 GHe 1.000 Mtz 1.70878 GHz -24.93 dém -11.93 dB 1.740 GHz 1.780 GHz 100.000 kHz 1.74138 GHz -2.39 dBm -3239d8
1.703 Gtz 1710 Gtz 500000 kHz 170898 GHz 25.96 dBm -12.96 db 1.780 GHz 1781 GHe 500.000 kitz 1.78072 GHz 26.40 dBm -13.40 dB
1710 GH: 1.750 GHz 100,000 ke 1.74055 GHz 2.26 dBm -32.26 dB 1781 o 1790 ot 1600 Mis 178261 GHz 35,02 dBm 302 dB
R . -
17:23:27 21.06.2022 17:24:08 21.08.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

e% FCC RADIO TEST REPORT Report No.

: FG271554C

Conducted Spurious Emission

FR1 n66 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel Middle Channel

2%,

:
. & Fh

16:42:07 21.08.2022

Ref Level 2500 dBm  Offset 2.90 0B Mode Auio Sweep s6L Reflevel 2500 dBm  Offsct 2.50 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
1 Spuri 1 Avg
Limit
e SPURIOUS_TIREABS 02
10 dén 10 din
0 0
40 -10
SPURIOUS_UINE | ABS_002 SPURIOUS_UNE
20 dbm T T 20 de
30 -30
40 dbm 40 dBen
50 dBa 50 dBew
" 2 e, Pr— P o ; T PR
70 dBa T 70 dBew
30.0 MHz 49005 pts 3 GHz/ 3 18.0 GHz | | [ 30.0 Mz 33008 pts 8GHz/ 18.0 GHz
2 Result Summar 2 Result Sum mar I
30.000 Mz 1.000 GHz 1.000 Mz 72083104 MHz -55.30 dBm -4230 dB 30.000 MHz 1.000 GHz 1.000 MHz 54.60760 MHz -59.29 dBm -46.29 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.69991 GHz -57.70 dBm -44.70 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69694 GHz -58.10 dBm
1.790 GHe 3000 GHe 1,000 MHz 256345 GHz -50.16 dBm -46.16 dB 1790 GHz 3.000 GHz 1.000 MHz 2.99803 GHz 59.10 dBm
3.000 GHz 9,000 GHz 1.000 Mz 6.47997 GHz -55.64 dBm -42.64 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.48157 GHz -55.70 dBm
9.000 GHz 13.000 GHz 1,000 MHz 10.964 80 GHz -57.38 dBm -44.38 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.98400 GHz -57.63 dBm
13,000 GHz 18000 GHz 1,000 MHz 16.87905 GHz -57.77 dBm -44.77 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.03496 GHz -57.80 dBm
ey R Ready
16:37:58 21.00.2022 16:50:39 21.08.2022
Ref Level 2500 dBm  Offset 200 dB Mode Auto Sweep 56
S IREABS 02
10 dén
0
40
SPURIOUS_UINE | ABS_002
20 dbm
30
40 dBa
50 dbm
Voo et e, PESS et et
70 dBa T
30.0 MHz 49006 pts 8 GHz/ } 18,0 GHz
2 Result Summar
30,000 MHz 1,000 GHz 1,000 MHz 37.35440 MHz -53.04 dBm -46.04 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.69676 GHz -59.18 dBm -46.18 dB
1.790 GHe 3000 GHe 1,000 MHz 291819 GHz -58.83 dBm -45.83 dB
3,000 GHz 5,000 GHz 1.000 MHz 646477 GHz -55.67 dBm 4267 dB
9.000 GHz 13.000 GHz 1,000 MHz 10.977 20 GHz -57.57 dBm -44.57 dB
13,000 GHz 18000 GHz 1,000 MHz 16.08162 GHz -57.59 dBm -44.59 dB

TEL : 886-3-327-3456 Page Number
FAX . 886-3-328-4978

1 An66 - 33 of 34



samonas. FCC RADIO TEST REPORT

Report No. : FG271554C

Frequency Stability
Test Conditions FR1 n66 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0004
40 Normal Voltage 0.0049
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0025
PASS
-10 Normal Voltage 0.0048
-20 Normal Voltage 0.0047
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0052
20 Normal Voltage 0.0000
20 Battery End Point 0.0030
Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1n71

Peak-to-Average Ratio

Mode FR1 n71/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.96 4.64 5.76 6.12 PASS
Mode FR1 n71/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.74 PASS
TEL : 886-3-327-3456 Page Number : An71 -1 0f 29

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

RefLevel 3000 B Offset 22045 = AnBW 20 MiHiz
- an

3008 Mess Time 6.5 ms
1 CCDF

Reflevel 300008 Offset 2205 = AnBW 20 MHz
st 5008 Mess Time 65 ms
1E-
I s
| 1E ‘\
i ¥
\ !
t “ 4
1604 1 TE04- ¥
i !
+
| |
‘ T
(CF 680.5 Wz Mean Pwr + 20,00 d8 || (GF680.5 iz
2 Result Summ Samples: 130000
24.47 dBm. 28.75 dBm 4.29 dB 1.86 dB 33848 3.96 4B 41848
03:47:25 23.08.2022

Fiean P+ 20,0048
FResultSumm Somples 150000
= 24.05 dBm 29.04 dBm 4.99 d8 234 dB. 4.10 48 A6 dB A.50 d8
o o
v3:47:27 23.08.2022

|
16QAM 64QAM

RefLevel 3000 B Offset 22045 = AnBW 20 MiHiz
- A 3008 Mess Time 6.5 ms.

RefLevel J0000Bm Offset 22043 = AnBW 20 Mz
= at 3068 Mess Time 55ms
—— M
B - 1E e
®
R
1E =
‘I
1E04 104 +
i i
1 |
; ;
i
1 X |
G 680 5 MiHz Hhean Pur + 20,00 d || (CF680.5 MFz
2 Result Summ Samples: 130000
22.95 dBm 29.03 dBm 6.07 dB 250db 45198 576 0B 502 98
i
05:47:08 23.08.2022

Fiean P+ 20,0048
FResultSumm Somples 150000
= 22.49 dBm 29.08 dBm 6.59 d8 288 dB 5.08 4B 512 dB 552 d8
0
v3:48:58 23.08.2022

|
256QAM

RefLevel 3000 B Offset 22045 = AnBW 20 MiHiz
- A 3008 Mess Time 6.5 ms.

.

1E04- L

{
|CF 680.5 MHz Mean Pwr + 20.00 dB

2 Result Summ Samples: 130000
20.19 dBm. 28.07 dBm 7.88 dB 2.86 4B 5.14 48 674 dB 7.68 48
weoicor BENNNN & 0
05:46:50 23.08.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

26dB Bandwidth

Mode FR1n71: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.92 9.43 14.24 18.82
Mode FR1n71: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.85 4.85 9.81 9.81 14.90 14.90 19.86 20.02
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.93 4.93 9.79 9.79 15.08 14.96 19.86 19.90
TEL : 886-3-327-3456 Page Number : An71 - 3 of 29

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 B Offset 22008 & REW 100 kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

2 1
S PSRV J SRR U DY,
10 \
o - -
| Iz
J \
& 7] * Y
[T 0T pe o w7 Span 100 W
2 Marker Toble
] 1 679.411 MHz 17.53 6Bm ndb 260d8
m 1 678062 Wiz .25 dgm B down W 492 MHz
T2 1 682.578 MHz 846 dBm 0 Factor 1382
PR
ety R w Do

10:00:38 23.09.2022

FR1 n71/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 B Offset 22008 & REW 100 kHz
= A 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

1 Frequency Sweep

seL

Count 106/100

ultiView Spactrum

RefLevel 30,00 B Offset 22008 & REW 100 kHz
= A
1 Frequency Sweep

3008 SWT .01 ms = VBW 300 kHz _ Mode Auto Sweep

seL
Count 106/100

679,261 00 Mt 679,631 00 Mt
» » .
. B N N ™ . P et P, e -
o T T o T v
I i / h
Y i
T Fi N
. i Y ; . / .
Sl = ey | [0 dEnk ATl
€7 8805 Wz 001 prs 0 Wb/ Span 10.0 MHz || [ 580.5 ez 1001 pts 0 M/ Span 10.0 MHz
[z Marker Table [z Marker Table
M 1 679.281 MHz 14,62 dBm ndB 260 M 1 679.631 MHz 14,61 dBm ndd 26048
n 1 678.072 MHz 10.98 dbm B down B 484 MHz n 1 678,042 MHz 1181 dbm o B9 484 MHz
n i 562918 MHz 11,42 b QFactor 1402 n i 662,888 MHz 1020 dBm QFactor 1403
P P
wecy s ras wecy * o
10:00:59 23.08.2022 10:01:31 23.08.2022
ultiView *  Spectrum ultiView *  Spectrum
RefLovel 30008 Offset 22048 = REW 100 kHz sat RefLovel 30008 Offset 22048 = REW 100 kHz sat

- are 3008 SWT 101 ms = VBW 300k Mode Auto Swesp Count 100/100_| = Art 3008 SWT 1,01 ms = VEW 300kHz_ Mede Auto Sweep Count 100/100
1 Frequancy Sweep 1 Frequancy Sweep
453 am 01 dBim
678.80200 M 66064000 M
» »
o ; ol g pr e A e i . § ) E o
0. -~ 0 -
L { )
7 §
€7 8805 Wz 001 prs o Span 10.0 MHz || [ 580.5 ez 1001 pts oM/ Span 10.0 MHz
[z Marker Table [z Marker Table
M 1 678.802 MHz 1453 dBm ndB 26048 M 1 680.64 MHz 11.01 dBm ndd 26048
n 1 678.032 MHz 11.63 dbm ndB down BW 492 MHz n 1 677.993 MHz 176 dbm lB dovn BW 492 MHz
n 1 582,958 MHz 1223 dBm 0 Facior 1378 n 1 BE2518 MHz 1480 dBm @ Facior 1382
e Dmam e Dmam
ey R s Upann ey R * Tiodnee

10:01:25 23.08.2022

10:01:40 23.08.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 B Offset 22008 & REW 100 kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

|
0 T
i

RV ’ - A
& 805 Wi 001 prx G/ Span 20.0 Wiz
[ Markees Tabiz

W 1 677.983 MHz 15.18 dBm ndb 26048

m 1 675505 MHz .78 dBm B down B 9.43 Mz

T2 1 584576 MHz -11.71 dBm 0 Factor 719

10:00:07 23.08.2022

Rescy

s, Dmam
s iramon

FR1 n71/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 B Offset 22008 & REW 100 kHz
= A 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
1 Frequency Sweep

seL
Count 106/100

ultiView Spactrum

RefLevel 30,00 B Offset 22008 & REW 100 kHz
= A 3008 SWT 101 ms = VBW 300kHz
1 Frequency Sweep

seL

Mods Auto Sweep Count 106/100

Wi m Wil =
678.2220 M 679641 0 Wt
» »
il e = T T il 7 < AR TR )
I | !
o i o ] I
! ! |
i Wl \
Ve W | s
et ] v ORI o] | [y ™ ! W VAR
€7 8805 Wz 001 prs 0 W/ Span 20.0 MHz || [ 580.5 Wz 1001 pts 0 M/ Span 20.0 MHz
[z Marker Table [z Marker Table
M 1 678.222 MHz 11.85 dBm ndB 260 M 1 679.841 MHz 11.74 dBm ndd 26048
n 1 675,585 MHz 12.75 dBm ndB down BW 9.81 MHz n 1 675,585 MHz 1351 abm ndB down BW 9.81 MHz
n i 395 MHz 14,40 dbm QFactor 691 n i 565,395 MHz 1446 dBm QFactor 93
o W %G o WU

05:59:42 23.09.2022

05:55:42 23.08.2022

64QAM

256QAM

ultiView *  Spectrum
RefLevel 3000 dBm  Offset 22045 ® REW 100Kz

- A 3000 SWT .01 ms & VBW 300k Mode Auto Swesp

1 Frequency Swesp

seL
Count 106/108

ultiView *  Spectrum

RefLevel 3000 dBm  Offset 22045 ® REW 100Kz
- A 3000 SWT .01 ms & VBW 300z
1 Frequency Swesp

Mode Auto Sweep

679,161 oMz
» »
A il h
o w T — = 10 T
f o | P P o
o T 0.
! | |
i \ ! |
|
[ b }
o '.,-’<'\‘I adl] ..wl ",
e i v | | E RYEPT Rl
& 805 Wi 001 prx [T Span 20.0 Wiz || |CF 8805 Wik 001 prs o e/ Span 20.0 WAz
[ Markees Tabiz [ Markees Tabiz |
W 1 679.161 MHz 12.38 dBm ndb 26048 W 1 678.262 MHz 836 dBm s 26048
n 1 675,585 MHz 13.35 dbm "l down BW 973 MHz n 1 675,565 MHz 1836 dBm el down B 973 MHz
n 1 B85375 MH: 1318 dBim QFador 694 n 1 B85.355 MHz 1808 dim @ Factor 693
PRI PRI
ey R s Topsas ey R s Vg

05:54:56 23.08.2022

05:54:38 23.08.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT Report No. : FG271554C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLovel 30008 Dffset 22048 = RBW 300 kHz saL
- are 3008 SWT 101 ms & VBW iz Mode Auto Sweep Count 100/100
. RSP W PRV RY NI §
10 }
i
/ \
0.
" |
\
1 :
] Y
a ANF LS
o g -l‘ul'ﬁh - :

G T T T ™
€7 8805 Wz 001 prs O W/ Span 30.0 MHz
[z Marker Table

M 1 676.884 MHz 19.98 dBm ndB 260 dB
n 1 673,037 MHz 289 dim ndB down BW 14.24 MHz
T2 1 687.273 MHz 4.49 dBm 0 Factor 475

T
ey R % Vg

05:51:01 23.08.2022

FR1 n71/15MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

T Bl v - | spectum

RefLevel 30,00 dBn  Offset 22048 = REW 300 kHz saL RefLevel 30,00 dBn  Offset 22048 = REW 300 kHz saL
= A 3108 SWT_1.01ms = VBW 1Mtz Mode Auto Sweep Count 100/100 | = At 3008 SWT_1.01ms = VBW 1 Mz Mode Auto Sweep Count 106/100

T P L T L S v Ry, T Sl i v s Lt et a L YRS U

‘I / ; [ | J'Llu1
I Y |*7) P
. . Pl
NN LN e P R [
[T 0T pe Gy Span 30.0 Wiz || (GF80.5 Nz 00 s ) Span 30.0 W
2 Marker Toble 2 Marker Toble

] 1 675.705 MHz 15.83 dBm ndb 260 48 ] 1 671.953 Mz 15.43 dBm nd 260 48

n 1 73037 Wiz 800 dbm ndB down BW 14.89 MHz n 1 671007 Wiz 852 dbm el domn BW 14.89 MHz

n i 687,533 Wiz 1095 dBm QFacor 54 n i 687,503 Wiz 1005 dBm @ Factor 455

o W N nan o W O

0s:s51:21 29.0.2022 05:51:42 29.08.2022

64QAM 256QAM

RefLevel 3000 B Offeet 22008  REW 300KH: sa RefLevel 3000 B Offeet 22008  REW 300KH: sa
- an 3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep Count 100/106 | = Art 3008 SWT 1.01ms ® VBW 1Mtz Mode Auto Sweep Count 106/108
1 Fraquancy Swaep 1 Fraquancy Swaep
W[ 143 dbm i)
615 9150 Wz
2 . 2
AR AR A b A il 1 .
i f - 0 R e e S T e ey
| | y
o - - o - !
]
] . ] 0
I
ML | |
o pondFY \
g A NN - Ll LY a4 A
: G- . T
[T 0T pe G/ Span 30.0 Wiz || |GF 8805 Wk 00 s o s/ Span 30.0 Wiz
2 Marker Toble 2 Marker Toble |
] 1 675.915 MHz 14.9 dBm ndb 26048 ] 1 674.806 MHz 12.24 dBm nd 260 48
n 1 672538 MMz 11,80 dbm ndB down BW 15.07 MHz n 1 72578 MMz 179 dom el domn BW 14.95 MHz
n ' 88802 Wz 964 dBm QFacor 18 n ' 657,533 Wiz 1232 dim @ Factor 151
e B e B
[ R
05:52:08 29.08.2022 0s:52:22 29.0.2022

TEL : 886-3-327-3456 Page Number 1 An71 -6 of 29
FAX . 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full

RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 22048 = REW 300 kHz

SWT 101 ms ® VBW 1wtz Mode Auto Sweep

PO N e T W RN ST P
0 = s
0 L L
| |
I )
prap¥
P e AT T
€7 8805 Wz 001 prs e Span 0.0 MHz
[z Marker Table
M 1 675.385 MHz 16.81 dBm ndB 260 dB
n 1 670,59 MHz 7581 dim ndB down BW 18.82 MHz
T2 1 589.411 MHz. 5.80 dBen 0 Factor 358
e D
ey R % Copars
09:47:37 23.08.2022
ultiView *  Spectrum ultiView *  Spectrum
RefLevel 3000 dBm  Offset 22045 ® REW 300 ke sa RefLevel 3000 dBm  Offset 22045 ® REW 300 ke sa
- At 3008 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep Count 100/100 | = Att 3000 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep Count 100/100
1 Frequency Sweep 1Pk Mo ,
Wi
6763080 M
» .
st rem P gl bt el e s Pt P MMy i s A sl Ay
0 e g, o | yits e, sl 10 . iy Pl i iy ALy \I
o J‘ - o J‘
| !
Lt oty . ) - i M
N Luns 7k A
Wy Ml Ty A Wit
. oM™ MW PO T T ‘|r|.|.‘, N
G RN | | it P s
€7 8805 Wz 001 prs 0 Wb/ Span 0.0 MHz || [ 580.5 Wz 1001 pts ot/ Span 0.0 MHz
[z Marker Table [z Marker Table
M 1 676.304 MHz 13.95 dBm ndB 260 dB M 1 677.263 MHz 13.99 dBm ndd 260 dB
n 1 670,59 MHz 12.43 dbm ndB down BW 19.86 MHz n 1 67051 MHz 1320 dBm B don B 20.02 MHz
n i 69045 MHz 1345 dbm QFactor 341 n i £90.53 MHz -11.03 dbm QFactor 338
P o B
ey R Ui ey R T
05:45:53 23.08.2022 05:46:12 23.08.2022
ultiView *  Spectrum ultiView *  Spectrum
RefLevel 3000 dBm  Offset 22045 ® REW 300 ke sa RefLevel 3000 dBm  Offset 22045 ® REW 300 ke sa
- A 3008 SWT 1.01ms = VBW 1wz Mode Auto Sweep Count 100/100_| = Art 3008 SWT 1.01ms = VEW 1Mz Mede Auto sweep Count 100/100
1 Fraquancy Swaep
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»
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[z Marker Table [z Marker Table
M 1 680.58 MHz 1412 dBm ndB 260 dB M 1 676.864 MHz 10.60 dBm ndd 260 db
n 1 67063 MH:z 11.00 dbm ndB down BW 19.86 MHz n 1 67059 MHz 1652 dbm lB dovn BW 19.90 MHz
n 1 550,49 M 1242 dBm 0 Facior 343 n 1 £90.19 MHz 1634 dBm @ Facior 340
e D e Dmam
ey R % Cogama ey R Ui
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG271554C

Occupied Bandwidth

Mode FR1n71: 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.46 8.89 13.46 17.86
Mode FR1 n71: 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.47 4.50 9.26 9.25 14.13 14.09 18.84 18.94
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.48 4.48 9.26 9.28 14.13 14.09 18.87 18.94
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 22048 & REW 100kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
h

i -
10 { k
| \
o
1
7 W
oA 0
A I
|~ )
(CF 580 5 Mz 1001 pts 0 MHz/
[2 Marker Tabie
mi 1 681.489 MHz 17.58 dBm Oce B
n 1 678.25213 MHz 13.48 dim Occ B Centroid
n 1 682.71855 MHz 13.25 dBm Oce B Freq Offset

Rescy

10:00:32 23.09.2022

FR1 n71/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 22048 & REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 22048 & REW 100kHz

se
= 5008 SWT_1.01ms = VBW 300kHz _Mode Auto sweep - A 5008 SWT 101 ms ® VBW 300Ktz Mode Auto Sweep Count 100/100
h I
n
— . o s
0 0 - -
o, o,
\ Y
5 t
CF 8805 Wz 1001 prs O W/ G 5805 Wz oM/ Span 10.0 WAz
[2 Msrkeer Table

[2 Marker Table

678.782 MHz 14.70 dBm Oce B

6782496 MHz 951 dim Occ B Centroid
682.729 47 MHz 937 dim Oce B Freq Offset

679.471 MHz
678.23459 MHz
682.739.95 MHz

15.05 dBm Oce Bur 4504963571 MHz
5,85 diim Occ B Gentroid 80,487 468 595 MHz
834 dbm Oce Buw Freq Offset 12531405 359 kHz

Rescy

09:53 23.08.2022

10:01:06 23.09.2022

T
ey R o Do

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 22048 & REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 22048 & REW 100kHz

se
- SWT 1,01 ms = VBN 300Kz Mode Auto Sweep - 3005 SWT_ 1,01 ms ® VBW 300 kHz _Mode Auto Sweep Court 100/100
h h
n n
1 1 S 1 R A
o T o a
3 dBon- v - A
CF 8805 Wz 1001 prs 0 Mz, CF 8805 Wz 1001 pes 0 MiHef Span 10.0 MHz
[2 Msrkeer Table [2 Msrkeer Table
mi 1 678.792 MHz 1472 dBm Occ Bw M1 1 680.66 MHz 1124 dBm Oce Bur 4.484159593 MHz
n 1 678.23434 MHz 10.04 dilm Oce B Centroid n 1 678.237 5 MHz 4.75 dim Occ B Gentroid 680479 575772 MHz
n 1 68271658 MHz 514 d8m Oce B Freq Offset n 1 682721 66 Mz 6.6 b Occ B Freq Offset 20,420 228 028 kHe

Rescy

10:01:19 23.08.2022

10:01:33 23,

T
ey R w Do
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ssamanas. FCC RADIO TEST REPORT Report No. : FG271554C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

RefLevel 30,00 dBn  Offset 22048 & REW 100kHz saL

- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep Count 106/108
d Bandwidth

| L
1
) = -

AL v ; i
CF 8805 Wz 1001 prs awHz/ Span 30,0 MHe
[2 Msrkeer Table

mi 1 677.543 MHz 15.27 dBm [ 8891557757 MHz

n 1 675,845 8 Mz 11.95 dim Occ B Centroid B80.791 540841 MHz

n 1 6807373 MHz 11.12 dm Oce B Freq Offset 208,459 158893 kHz

T
ey R & TEan

05:59:58 23.08.2022

FR1 n71/10MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

- i B o - =

RefLevel 30,00 dBn  Offset 22048 & REW 100kHz saL RefLevel 30,00 dBn  Offset 22048 & REW 100kHz saL

= an SWT 101 ms = VBW 300ktz _Mode Auto Sweep Count 100/100 | = At 3008 SWT_1.01ms = VBW 300 kHz _ Mode Auto Sweep Count 106/100

I 1158 dbem
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mi 1 678.722 MHz 11.58 dBm Oce B 9.261 010976 MHz 678.662 MHz. 12.25 dBm Qce Bu 9257406077 MHz
n 1 6758092 Wz Sdm Occi Cenioid 0153654623 s 6758481 Wiz Basdim  OccOw Contoid GELAT281331 i
12 1 585.100 2 MHz 7.27 dém O Bw Freq Offset -30.305 376 258 kHz 585.1015 MHz 7.54 dben Occ B Freq Offset 27,186 630 254 kHz
O OE o W %G

09:59:36 23.08.2022 09:55:06 23.08.2022

64QAM 256QAM

ey e ET S EErOmT

- are 3008 SWT 101 ms = VBW 300k Mode Auto Sweep Count 100/100_ | = Are 3008 SWT 1.01ms = VBW 300Ktz Mode Auto Swsep
d Bandwidth Bandwidth

6782620 Mz

=

Y ) ST A
- ’
(CF 6805 MHz. 1001 prs 0 MHz/ Span 20.0 MHz | | (F 680.5 MHz. 1001 pts 0 MHz/ Span 20.0 MHz
[2 Marker Table [2 Marker Table
M 1 678.042 MHz. 1221 dBm Occ Bw 9.268760 991 MHz M1 1 678.282 MHz. 839 dBm Oce B 9.280 224532 MHz
m 1 6758212 MHz B.78 dim Oce Bw Centroid 80,455 609 54 MHz m 1 675,840 2 MHz 426 dim Occ B Gentroid B80.480 361124 MHz
12 1 685,03 MHz 6.18 d8m Oce B Freq Offset 44,390 459 578 kHz 12 1 685.1205 MHz 536 dBim Oce Buw Fren Offset 19.E3BETS 71 kHe
e e
ey R % Vigine wecy % Uogsase

23.08.2022

23.08.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Vi

RefLevel 30,00 dBn  Offset 22048 = REW 300 kHz

09:50:55 23.08.2022

R e T
1
» .
TN YW £ B SRR PRI £
0 .
|
0
]
1
|
i
, W 1
- e
Whor
e e sy
i
[ 676.394 MHz 18.26 dBm Oce iw 13460326143 MHz
" A o o oo S s
T2 686,839 7 MHz 12.45 dBm Oce Bw Freq Offset -390.475 703 54 kHz
o —

FR1 n71/15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Vi

= A

RefLevel 30,00 dBn  Offset 22048 = REW 300 kHz
3008
h

1.01ms = VBW 1 Mtz Mode Auto Sweep.

RefLevel 30,00 dBn  Offset 22048 = REW 300 kHz
3008 SWT 101 ms = VBW
I

Mods Auto Sweep Count 106/100

seL

N
1 s g Wyt I
resas e Tt ST oy Span 00 e

S Hlorer Tobie
[ 675.825 MHz 15.78 dBm 14.133 868 362 M} 1 15.70 dBm Occ Bw 14.092 608 525 MHz
™ 774005 e 1047 dim Qe o Gentrid 530,467 459 252 Mia H 531 dim Ove o Centrid 580,479 282 526 Ma
T2 687.534 4 MHz 9.97 dBm O Bw Freq Offset -32.540 708 212 kHz 1 5.49 dBm Occ Bw Freg Offset -20.717 473 791 kHz

05:51:12 23.08.2022

o —

23.08.2022

T
wecy % Tossnn

64QAM

256QAM

Vi

- an

RefLevel 30,00 dBn  Offset 22048 = REW 300 kHz
1ms @ VBW 1 a2 Mode Auto Sweep

3008 SWT
h

RefLevel 30,00 dBn  Offset 22048 = REW 300 kHz
1ms ® VB

Mode Auto Sweep

09:52:02 23.09.2022

8220 e
T AL N L Atrthos A AT 1
i R e e e
|
o 1
i by |
ot N B rdihy o
oy
[ 001 prs o w7 o i/ Span 30.0 Nz
2 Warker Table
Wi 680.74 MHz 1457 dBm [ 14135568 782 MHz i 12.96 dBm e 14,096 639 741 MHz
m 6733898 Wiz 9.72 dim Occ B Centroid GB0457611 74 Wiz 1 540 dim Gec B Centroid 680,478 468 677 Wiz
o 87525 4 Wbz 1160 dm O B Freq Offset 42 388260 132 ke i 509 g8 Occ B Freg Offec 21531323 183 ke
T
"] R
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum

RefLevel 30,00 dBn  Offset 22048 = REW 300 kHz

3008 SWT 101 ms = VBW 1Mtz
h

Mode Auto Sweep

e,

AW,

(CF 6805 MHz.
[2 Marker Table
M 1 675.465 MHz. 1737 dBm 17.868 728541 MHz
m 1 671.032 6 MHz 13.07 dim 79,566 990 869 MHz
12 1 688,901 4 MHz 1215 dgm 533.009 130595 kHz

05:47:31 23.08.2022

FR1 n71/20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 22048 = REW 300 kHz
= an 3008 SWT 101 ms = VBW 1Mtz
h

Mods Auto Sweep

seL

Count 106/100

3008 SWT
I

RefLevel 30,00 dBn  Offset 22048 = REW 300 kHz
1.01ms = VBW 1 MHz_ Mode Auto Sweep

seL

Count 106/100

6764240 Mtz

ft

P M ot

et g
s S Soen o
e

[ 1 677.783 MHz 14.27 dBm 18.840394 717 MHz 676.428 MHz 14.97 dBm Occ Bw 18.943 763 455 MHz

N ] 710057 e Va7 dim G036 342091 s CTra08 M o O bwCenoid Gasor 37 a5 s

T2 1 689.937 1 MHz 942 dBm 16.942 090 739 kHz 689.974 5 MHz 9,77 dbim Occ Bw Freg Offset 2,657 484 803 kHz

09:45:47 23.08.2022

23.08.2022

R e
o Conano

64QAM

256QAM

ultiView Spactrum

RefLevel 30,00 dBn  Offset 22048 = REW 300 kHz

- an SWT 101 s ® VBW 1 iz
h

Mode Auto Sweep

3008 SWT
h

RefLevel 30,00 dBn  Offset 22048 = REW 300 kHz
1ms @ VB 1 MHz  Mode Auto Sweep

s i
762580
0
10 " st v
s T CE Y S T TN T e [T
0 ‘I |‘
| |
T |
i,
g . of
AP dhwreey T e G T——
[ o i/ Span 40.0 Nz
2 Warker Table
M 1 676.264 MHz 1393 dBm 18.877927365 MHz 1 677.743 MHz 10.25 dBm Oce B 18.946 361 089 MHz
m 1 6710683 Mz 7.39 dim 580,507 260 243 Wiz 1 710087 Wiz 743 dim Gec B Centroid 580,481 B45 479 Mz
o i 893452 Wbz 1007 dgm 7260 243 672 kb i 99,955 Wz 500 48 Occ B Freg Offec 18154 521 297 ke

05:46:18 23.08.2022

I e
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e% FCC RADIO TEST REPORT Report No. : FG271554C

SPORTON LAB.

Conducted Band Edge

FR1 n71/5MHz / DFT-S OFDM / PI/2 BPSK
Highest Band Edge / 1IRBmax

Lowest Band Edge / 1RBO

Ref Level 3000 dBm  Offset 2.20 8 Mode Sweep saL RefLevel 30,00 dim  OMset 2,20 dB Mode Sweep saL
Count 100/100 Count 100/100
g |1 Spurious Emissions 1
SPURIOUS_UINE  ABS_002
RioUs_LINE_A + N
20 -
I { ‘I
10 10 d8m |
i
o 0 dBnr J'
'
il
b T
{ \ I N J "ﬂ
30 ] T ?m?nm ;“ 1 ‘.
" o Il 4 !
~ fod! l‘ ] A N
- - ! |, b ™ [
. W W <71
e LI L L
0 — —— 60 dBnv == SEN—
65L0MHz ) 3003 pts. 1.6 MHz/ 666.0 MH: || [ 633.0 Mz 3003 pts 708.0 MHz
2 Result Summa 2 Result Summa
652.000 MHz 662.900 MHz 100000 kiz 66289456 MHz -18.74 dBm 693.000 MHz 698.000 MHz 100.000 kHz 697.637 86 MHz 22.16 dBm -1.84 dB
662.900 Mtz 663,000 MHz 50,000 itz 662.999.85 MHz -14.33 dBm 698,000 Mtz 698100 Mtz 50,000 kitz 698.01144 MHz 17.72 dBm 47248
£63.000 MHz 568.000 MHz 100,000 khz 663.32717 MHz 22.27 dBm 598.100 MHz 703.000 Mz 100.000 kHz 698.10544 MHz -21.93 dBm 893 dB
e DN VTR ety - S
17:25:39 22.08.2022

17:06:17 22.08.2022

Highest Band Edge / Full RB

Lowest Band Edge / Full RB

Rl
Ref Level 3000 dBm  Offset 22048 T saL Ref Level 30.00 dBm  Offset 2.20 dB Made Sweep
Count 100/100
T awg || Seuricus Emissions 1
SPURIOUS LINE' ABS, S
RIOUS_LINE_ABS_oq2 Py
20
10 e e | | R e e e Ty |
0 : Dlrdl!m -
I |
] i
JI ] \
7 o 1
30 fﬂ 30 dBr k
40 — = v —
— = e e
' DAV e
: - AN
T (P |
&0 T 60 dBn ! 1 and
S520MH: ' 3003 pts. 1.6 MHz/ 668.0 MHz || [ 693.0 MHz ) 3003 pts 1.6 MHz/  708.0 Mz
2 Result Summar ==
652.000 MHz 662,900 MHz 100,000 kHz 662.89456 MHz -32.38 dBm -19.38 dB '693.000 MH '698.000 MH 100000 kH 694,196 30 MHz 9.87 dBm
62900 Mtz 663,000 Miz 50,000 kite 662.996 25 MHz -29.00 dBm -16.00 dB H98.000 M H98 100 Wi 20000 ks £98,00235 MHz 26,62 4Bm
563000 Wiz 568,000 MHz 100,000 kliz B565.35015 MiHz 1035 4Bra -19.35 dB 698100 Mz 708,000 Mz 100.000 kiz 698.10544 MHz -31.35 dBm
T
sy IR o ey D S
17:14:25 22.08.2022

16:56:57 22.08.2022
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e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG271554C

FR1 n71/5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

663.000 MHz

Ref Level 3000 dBm  Offset 2.20 d8 Mode Sweep saL RefLevel 30,00 dim  OMset 2,20 dB Mode Sweep saL
Count 100/100 Count 100/100
1 Spu: Emissions
SPUIRIOUS UUNE" ABS_002
SPURIOUS_LINE_ABS_0q2
Y . T
| i
10 10 d8m |‘ \ -
1] 0 dBnr { T T
1%
[
u [
¥
30 1 L 30 B h‘ T
/ \ ! | |
) i |
a0 = ! | W
v , (1 [ L Ny
— Cw i k ﬂﬂ IIAJ &
iy | ]
e Mov b | gt M .
0 B —— 60 B 1 S By —
—_— e aan [ R PSSR e S | e
6520MHz _ 3003 pts. 1.6 MHz/ 668.0 MH: || 683.0 MHz 3 3003 pts 1.6 MHz/ 709.0 MHz
2 Result Ssumma 2 Result Summa
652000 MHz 662,900 MHz 100,000 kftz 662.894 56 MHz -18.09 dBm 93,000 Mz 898,000 Mz 100.000 kiz 697.662 84 MHz 21.20 dBm -8.80dB
662.900 MHz 663.000 MHz 50,000 itz 662.99535 MHz -13.47 dBm 698,000 Mtz 698100 Mtz 50,000 kitz 698.00335 MHz -15.43 dBm 244 dB
668,000 MHz 100,000 kHz 663.34715 MHz 22.16 dBm 698,100 MHe 709,000 Witz 100,000 ki 698.10544 MHz 22025 dBm 725 dB

17:04:25 22.08.2022

 Jm

pey R o

17:0628

. -

17:22:30 22.08.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.20 48 Mode Sweep

6L

Count 100/100

RefLevel 30.00dBm  Offset 220 dB Made Sweep

1 Spurious Emissions 1

SPURIOUS, UINE-ABS.
SPURJOUS_LINE_ABS_0g2

0

)
e

16:59:02 22.08.2022

0 P A | iy
P e el \ |
a LI | ol
Ik
Wl
JI i
WL |
30 r 30 dBr T
N v
10 et — R
o o ARV PN et ol
e R e a—
&0 — 60 dBr
6520MHz _ 3003 pts. 1.6 MHz/ 668.0 MH: || 683.0 MHz - 3003 pts 1.6 MHz/ 709.0 MHz
2 Result Summa 2 Result Summa
652.000 MHz 662.900 MHz 100,000 kHz 662.894 56 MHz -30.31 dBm -17.31 dB 693,000 MHz 698,000 MHz 100,000 kHz 694.03646 MHz
662.900 Mz 663,000 MHz 50,000 kHz 662.99795 MHz -27.19 dBm -14.19 dB 698,000 MHz 598100 MHz 50,000 kHz 698.003 85 MHz -28.35 dBm
£63.000 MHz 668000 MHz 100,000 kiz 666.304 20 MHz 9,66 dBm 20348 698100 Mz 708,000 Mz 100.000 kiz 698.10544 MHz
nesty R s ety & 2mam
Er=H

17:15:13 22.08.2022
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